





& POLAR FIRE

KEY | PART KEY
NO. NO. DESCRIPTION QTY. NO. | PART NO. | DESCRIPTION QTY.

1 |B330001 | FLYWHEEL, MAGNETO 37 | B330037 | GAS TANK

B330002 | NUT, FLANGE M8 38 B330038 | GAS CAP, MANUAL VENTING

B330003 [ WASHER, ROTOR 39 B330039 |GASKET

B330004 | CLUTCH ROTOR ASSEMBLY 40 B330040 | ENGINE WIRE

B330005 | SPRING, CLUTCH M1 B330041 | GROMMET, 2-HOLE GAS TANK

B330006 | WASHER, SPRING 42 B330042 | HOSE, PRIMER LINE

B330007 | BOLT, SHOULDER 43 B330043 | HOSE, FUEL LINE

O|IN|]o|jO|l~]|WIN

B330008 | PIN, LOCATING 44 B330044 | BOLT W/WASHER M5 X 20

9 B330009 [ MOUNT RING & SHROUD 45 B330045 | NUT, FLANGE M5

10 | B330010 [ RECOIL CLUTCH 46 B330046 | BOLT W/WASHER M5 X 12MM

11 | B330011 | PLATE, RECOIL 47 B330047 | BOLT W/WASHER PH M5 X 20MM

12 | B330012| HANDLE, RECOIL (STANDARD) 48 B330048 | BOLT HH M5 X 16MM

—_ === = INDINDIND]=]=IDNDND]|=]—=

13 RECOIL ASSEMBLY WITH 49 | B330049 | BOLT WWASHER M5 X 20MM
B330013| sTANDARD HANDLE
50 | B330050| BOLT M5 X 60MM

NDINI=IND=INDR]m R =m]=] ==

14 | B330014 | IGNITION COIL 51

15 | B330015| SHROUD, ENGINE 52 | B330052 | KEY, FLYWHEEL

16 | B330016| MUFFLER BOLT 53 | 330053 | FILTER. FUEL
17 | B330017| GASKET, MUFFLER 54 | B330054 | GAS TANK RUBBER PLATE

—_ = IN]|=]|=

18 | B330018| MUFFLER 55 | B330055| GAS TANK BOARD

19 56 B330056 | RUBBER BUSHING

a2 =

20 | B330020| SPARK PLUG 57 | B330057| SWITCH, ROCKER

21 B330021| COVER, ENGINE SHROUD

22 B330022| GASKET, INTAKE

23 | B330023| WINDPIPE, INTAKE 33CC

24 B330024| GASKET, CARBURETOR

25 | B330025| CARBURETOR

Q) QUEIQN QUIIUN IO IO NIFUN QY

26

27 | B330027| PRIMER BULB

28 | B330028 | BASE, INTAKE

29 |B330029 | CHOKE LEVER, SIDE MOUNT

30 |B330030 | CHOKE COVER

31 | B330031| SCREW,THROTTLE LEVER

G QUEIUN N (IO g

32 | B330032 |PLATE, INTAKE COVER

ADAPTER
33 | B330033| COVER, AIR FILTER 1
34 | B330034 | AIR FILTER 1
35 | B330035 | COVER, INTAKE 1

36 | B330036 | DEEPEN HANDLE FOR CARBURETOR| 1

14



& POLAR FIRE

B33 POWER HEAD & AUGER PARTS EXPLOSION

15



& POLAR FIRE

B33 POWER HEAD & AUGER PARTS LIST

KEY PART KEY | PART
NO. NO. |DESCRIPTION QTy. NO. [ NO. DESCRIPTION QTy.
1 GAS ENGINE, 33CC 1 23 BOLT 3/8-16 X 1-1/4 SHCS 1
> [B33.02A HANDLEBAR 1 24 |BDOS ICE BLADES 8" COMPLETE 1
3 |B33.03 TRANSMISSION COMPLETE 1 SET OF 2 BLADES
4 |yas.03 TRIGGER ASSEMBLY, LONG 1 BDO9 | ICE BLADES 9" 1
' THROW COMPLETE SET, SET OF 2
BLADES
5 BOLT 10-24 X 1-1/4 PPH
BD10 ICE BLADES 10" 1
6 | Y43.02 THROTTLE CABLE COMPLETE SET OF 2 BLADES
7 BOLT M6 X 16mm 25 BOLT 5MM X 0.8 X 16mm HH
e CASETon 1 26 NUT-NYLOC 5MM X 0.8
8 |B33.03-01 27 |BTO8 BLADE PROTECTOR KIT 8"
9 | Y43.04 CLUTCH DRUM 1
11 | Y43.05-04 | GEAR 7T PINION THREADED 1
12 | Y43.05-05 SNAP RING 5 28 [BZz08.00-04 | RUBBER STRAP 1
13 | Y43.05-03 DOWEL PIN STEEL 1/4” X 1/2” 1 29 |B33.00-02 |ADAPTER RING 1
14 |B33.03-02 GEAR 48T 3/4” HOLE 1 30 |[B33.03-03 | AXLE SLEEVE 1
15 | Y43.05-02 | GASKET 1
16 BALL BEARING R10 2 31 |szosrracoos|  CENTER POINT BLADE ]
17 GEAR 7T/48T ONE-PIECE 1 W/SCREW INTHREAD
B33.03.01 CLUSTER
18 | Y43.05-08 | GEAR CASE BOTTOM 1
19 | Y43.05-07 | SHAFT OUTPUT 7/8” 1
20 BOLT 1/4-20 X 1-1/2 SHCS 2
21 BOLT 1/4-20 X 2 SHCS F-T 4
W/PATCH
22 BZ08 ICE AUGER 8" 1
BZ09 ICE AUGER 9" 1
BZ10 ICE AUGER 10” 1

16






